

Greater Cochin Development Authority

COCHIN-20

QUALITY CONTROL LABORATORY

COMPRESSIVE STRENGTH TEST IN CONCRETE/CEMENT MORTAR/ BRICK SPECIMEN

Report no: 261/2019

Chalan no: 07

date: 01.04.2019

Reported Source: Alias K.J.

Date of testing: 01.4.2019

SI No	Identification marks on the cube	Load in Tonnes	Strength in Kg/cm ²	Remarks
	30 x 19 x 15 cm. Area <u>570</u> cm ²	31	54.39	This Test Report refers ONLY to the Sample Submitted for the Tests



[Signature]
ASSISTANT ENGINEER/
ASSISTANT EXECUTIVE ENGINEER

കോച്ചിൻ നഗര വികസന അതോറിറ്റി
കോച്ചിൻ-20